ASSEMBLY INSTRUCTIONS

8PCS SOFA SET

N707P233741 ; N707P233742 ;
N707P233743 ; N707P233744 .




Left Corner Right Corner

EENER

&) S B
V T * - I ~_

Armless Chair

Note:

1. 50% Tighten before fixing all screws, Allen wrench is recommended instead
of an electric drill.

2. Place the item on a flat ground to adjust and make sure it remains stable.

3. Tighten up all screw with tools gradually.

4. If screw are not aligned with holes during assembly, please loosen all the other
screws to 50% and continue the assembly process.

5. If the item is not stable, please loosen all screws, adjust it on a flat ground and
tighten up all screws again.

6. Note: If one or some screws are fully tighten during assembly, chances are the
others will not be aligned with holes. In addition, all the holes are designed to be
relativey larger to provide more space for the adjustment of the screws.

02 - 27




Table

Rolling Chair @ L ®/

Note:

1. 50% Tighten before fixing all screws, Allen wrench is recommended instead
of an electric drill.

2. Place the item on a flat ground to adjust and make sure it remains stable.

3. Tighten up all screw with tools gradually.

4. If screw are not aligned with holes during assembly, please loosen all the other
screws to 50% and continue the assembly process.

5. If the item is not stable, please loosen all screws, adjust it on a flat ground and
tighten up all screws again.

6. Note: If one or some screws are fully tighten during assembly, chances are the
others will not be aligned with holes. In addition, all the holes are designed to be
relativey larger to provide more space for the adjustment of the screws.

03 - 27




CARTON CONTENT:

Box 1/4: N707P233741

Box 2/4: N707P233742

- d b
J o5 4
(W) x3

@ x4 @ x20

04 - 27




CARTON CONTENT:

Box 3/4: N707P233743

(A) x1 (B) x1
T
T &
(D) (X) x2

>
OL (c2) x (k1) x1 (D)
f@@%@

(W) x2 (Y) x4 05 - 27




HARDWARES:

1 2 3
)
M6x20mm M6x35mm M6x45mm M6x120mm
(18 pcs) (48 pcs) (38 pcs) (6 pcs)
5 6 7 8
M8x35mm M8x50mm Nuts M6 Nuts M8
(28 pcs) (8 pcs) (41 pcs) (28 pcs)
9 10 11 12
. )
Flat Washers M6|Flat Washers M8| Bearing Base Sway Bar
(157 pcs) (80 pcs) (2 pcs) (8 pcs)
13 14 15 16
Springs Washers M8| Allen Wrench Wrench M6 Wrench M8
(40 pcs) (2 pcs) (1 pc) (1 pc)
17 18 19 20
W
Plastic Washers |screw M6x45 mm
Plastic Shackle | Air Lifter 160N | M6 - Smm with Hexagon Head
(6 pcs) (1 pc) (5 pcs) (8 pcs)

06 - 27




Connect The Right Side Frame (D) & Left Side Frame (F) With Allen Wrench (14)




PIREN
\
/ e \
1 \
1 1
\ I
\ !
\\ // ’_—‘\
/ (S) \
\
1
. \ 1
- IEN \ /
/ & ~
E —
1 i
\ I
\ /
\\ -
=~
o \
1
(

Connect the wooden Legs (S) With Wrench M6 (15)

STEP 4 X3

Tighten All Bolts And Nuts With Allen Wrench (14) and Wrench M6 (15)
then Put the Seat Cushion (K2) and Back Cushion (L) onto the Chair

08 - 27




Connect The Left Arm (A) With Allen Wrench (14)




STEP 7

(2) x4

@x4

ct The Right Side Frame (D) With Allen Wrench (14)

STEP 8

Conne

ct the wooden Legs (S) With Wrench M6 (15)

Conne

10 - 27




Tighten All Bolts And Nuts With Allen Wrench (14) and Wrench M6 (15)
then Put the Seat Cushion (K1) and Back Cushion (L) onto the Corner

STEP 10

(3 x2
(9 x2

nght Corner: connect The Seat (C2) & Backrest (G2) With Allen Wrench (14)




STEP 11

Connect The Right Arm (B) With Allen Wrench (14)

STEP 12
(2) x4
(9) x4 : %D

Connect The Left Side Frame (F) With Allen Wrench (14)




STEP 13

D8 g
@,
(9 x8 50%

Connect the wooden Legs (S) With Wrench M6 (15)

STEP 14

Tighten All Bolts And Nuts With Allen Wrench (14) and Wrench M6 (15)
then Put the Seat Cushion (K1) and Back Cushion (L) onto the Corner

13 - 27




STEP 15
(2 x2

Table: connect The Table Top (Q) & Back Frame (O) With Allen Wrench (14)

STEP 16

Connect Frame (M) With Allen Wrench (14)




STEP 17

Connect The Table Lid (P)

STEP 18

Connect Frame (N) With Allen Wrench (14)




STEP 19

Connect The Table Bottom (E) and 2x Table’s Legs (1) With Allen Wrench (14)

STEP 20

Connect The Part of Step 18 and The Part of Step 19 With Allen Wrench (14)




STEP 21

Connect The Whole Frame and 2x Table’s Legs (l) With Allen Wrench (14)

4STEP22

Connect The Whole Frame and 2x Remaining Table’s Legs (I) With Allen Wrench (14)




STEP 23
(1) x2
@) x1
(9 x1

Tighten All Bolts And Nuts With Allen Wrench (14) and Wrench M6 (15)




STEP 25




STEP 27

(3)x8
(4)x2 X
(9)x10

Connect the Left Arm (X) With Allen Wrench (14)

STEP 28
(3)x8

(4)x2
(9)x10 y4 3

Connect the Right Arm (Z) With Allen Wrench (14)




STEP 29

(1) x16
(9)x16

Connect the Base (V) and Long Frame (W) and Short Frames (Y) With Allen Wrench (14)

STEP 30

(5) x4
(8) x4
@ x8

Connect the Long Frame (W) and Short Frames (Y) With Allen Wrench (14) and Wrench M8 (16)

21 - 27




STEP 31

STEP 32
(6)x8
x8
®x24
@ x8
@ x16

Connect the Rolling Frame (U) and Sway Bars (12) With Allen Wrench (14) and Wrench M8 (16)

22 - 27




Note:




™
™
al
LL
—
0p)

Connect the PARTS IN STEP 31 and STEP 32 With Allen Wrench (14) and Wrench M8 (16)

A 3
™
al
LL
T
7))

Connect the PARTS IN STEP 28 and STEP 33 With Allen Wrench (14) and Wrench M8 (16)

24 - 27




STEP 35

Tighten All Bolts And Nuts With Allen Wrench (14) and Wrench M8 (16)
then Put the Seat Cushion (K1) and Back Cushion (L) onto the Chair

STEP 36
@XZ

Connect 2 Armless Chairs together with Plastic Shackles (17)




STEP 37

Connect Armless Chairs and Right Corner and Left Corner together with Plastic Shackles (17)

STEP 38

Adjust pre-installed Level
Height for Balance

lers

26 - 27




STEP 39

Finished




	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	6: hardware
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11
	Page 12
	Page 13
	14: bàn
	Page 15
	Page 16
	Page 17
	Page 18
	Page 19
	Page 20
	Page 21
	Page 22
	Page 23
	Page 24
	Page 25
	Page 26
	Page 27

